Air System Pneumatic Grain
Conveying

6" - 2100 Bu/Hr

Owner’s Manual

PNEG-1564
Date:05-10-07

GSI GROUP

-: ® PNEG-1564




PNEG-1564 6" Air Systems



Table of Contents

Contents

Chapter 1 Safety ... e 4
Safety GUIAEIINES ......uveeiiiiieiiec e e e e e e e e ee s 4

L0 =T 01 = I 1Y o 7
=T oz= | I o F= Yo=Y o 0 =T o SR 7

Chapter 3 MaiNtENANCE ........coooiiirir e e s e e e e e e sa s nmn e e e e e e e nas 1
Chapter 4 Air SYyStem ... ————————— 12
AIr SyStem CapaCili®S .....coiueiiiiiiiiiiie e 12

CapaCity Chart ...t e e e 12

Air System Installation INStruCtioNS ............oiiiiiiii e 13

AIr SyStem CapaCiti®S ......oiueiiiiiiiiiiie e 14

Air System Tubing DIMENSIONS .......coiiiiiiiiiiiiiie et 15

Elbow Angle MeasUremMENtS .........ocuiiiiiiiiiiiiie et e e eee e e aae 16

Air System Set-Up ProCedure ... 16

6" Air System 2100 Motor Mounting LOCAtIONS .......ooouiiiiiiiiiiie e 20

Air System Control Box Definitions ...........oooiiiiiiiiii e 21

(O] 01170 @ YT o1 SRR 21

Chapter 5 Thermal Unit Chart ............c s sssss e e s s mmnn e e e s 24
6" OVerLoad Set Chart ........c.cooiiiiiiiiie e e 24

Chapter 6 Wiring DIiagrams .......cccccccocceerirresserrsssssneersssssmsesssssssmseessssssmnesssssssmsessasssmsessssssnmsesssssnsens 25
Schematic - 230V/4B0V/575V-3PH .......ccooiiiiiiie et a e 25

Chapter 7 Operation and Management ...........cooccocemririeccmeminrcscer e ssmme e e e e e smmn e 26
Control Box Operational ProCEAUIES .........cocieiiiiiiiiiiiiiieieeeee e e e eaanes 26

Air System Operation GUIENINES ...........ueuviiiiiiiiiiiii e 27

Chapter 8 HOOK-UpP DIiagrams .........ccccccimmiiiiiiiiiiiiiimsmms e ssmmssss s e e e s s smsmmssne s sesaas 29
L0 =T 01 1= e R e T 30
= oY @ 10 4[] = o £ 31

6" (2100) with 3500RPM Motors Blower Parts ..........ccueviiiiiiiiiiiiiee e 32

= oY 1 (=l = o SRR 34

Lo N T4 (o T3 =T o P EERRRR 36

Airlock Inlet Transition ASSEMDIY ......ooooiiiiiiii e 38

INlet TUDE Kit Parts .....cooo oot e e e e e e s e e e e e e aaeeeeanes 40

Panel Module Assembly - Digital ..........ccoooiiiiiiiiiii e 41

Switch Panel Assembly - Standard ... 42

Control Box ENClOSUIE PartS ...........uuiiiiiiiiiiieiii st e e e e e e e e e eeeeees 44

Control Panel Parts 40-50HP - 230V - 3PH ......ooiiiiiee e 46

Control Panel Parts 40-50HP 460-575V ......ccceiiiiieeeeiee e 48

Control Panel Parts 60-70HP 230V - 3PH AIHOCK ........oooiiiiiiiie e 50

Control Panel Parts 60-70HP 230V - 3PH BIOWET .........cooiiiiiiiiiiiiiiieeeeeeee e 52

Control Panel Parts 60-75HP 460-575V ... 54

Chapter 10 Trouble SROOLING .........ccociiiiiir e ————— 56
L0 F=1 01 7= e T I 03¢ 0T o115 T -3 SRR 58
How to Handle Handling Couplings ........uuuuiiiiiiiieioi i e e e 58

Chapter 12 WAITANLY ......cccoiiiiiiiiiiicccccseccririe s s s smsms s e e s e s e s s s s s s annmn e ne e e e e e eessessnsssnnnnenenennsnan 59

PNEG-1564 6" Air Systems



1. SAFETY
Safety Guidelines

This manual contains information that is important for you, the owner/operator, to know and
understand. This information relates to protecting personal safety and preventing equipment
problems. It is the responsibility of the owner/operator to inform anyone operating or working in
the area of this equipment of these safety guidelines. To help you recognize this information, we
use the symbols that are defined below. Please read the manual and pay attention to these
sections. Failure to read this manual and it’s safety instructions is a misuse of the equipment and

may lead to serious injury or death.

A DANGER

AWARNING

A.CAUTION

CAUTION

NOTE

This is the safety alert symbol. It is used to alert you
to potential personal injury hazards. Obey all safety
messages that follow this symbol to avoid possible
injury or death.

DANGER indicates an imminently hazardous situation
which, if not avoided, will result in death or serious injury.

WARNING indicates a potentially hazardous situation
which, if not avoided, could result in death or serious

injury.

CAUTION indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate

injury.

CAUTION used without the safety alert symbol indicates
a potentially hazardous situation which, if not avoided,
may result in property damage.

NOTE indicates information about the equipment that
you should pay special attention to.

PNEG-1564 6" Air Systems



1. SAFETY

Follow Safety Instructions

Carefully read all safety messages in this manual and
on your machine safety signs. Keep signs in good
condition. Replace missing or damaged safety signs.
Be sure new equipment components and repair parts
include the current safety signs. Replacement safety
signs are available from the manufacturer.

Learn how to operate the machine and how to use
controls properly. Do not let anyone operate without
instruction.

Keep your machinery in proper working condition.
Unauthorized modifications to the machine may
impair the function and/or safety and affect machine
life.

If you do not understand any part of this manual and
need assistance, contact your dealer.

Operator’s
Manual

Read and Understand Manual

Stay Clear of Moving Parts and Air Valves

Keep hands and feet away from moving parts. Be sure
all people are clear of the equipment before start-up.
Wear close fitting clothing.

Keep all shields and covers in place at all times.

Stay clear of air blast for valve. Always wear safety
glasses to protect your eyes.

)

‘ﬁ
~
2

Flying Rotating Parts

Install and Use equipment Properly
Ground all electrical equipment as well as the bin
itself.

Disconnect all power before servicing or opening
control box, adjusting, lubricating the equipment, or
opening the control box inner panel.

All electrical hook-ups should be in accordance with
local and National Electrical Code.

If three phase power is used, identify wild leg and wire
according to electrical diagram.

Never use plastic tubing for any lines carrying grain.

(

Electric Shock Hazard

PNEG-1564 6" Air Systems



1. SAFETY

Practice Safe Maintenance

Always lockout power source before servicing

equipment.

Understand service procedures before doing ‘
work. Keep area clean and dry.

Never lubricate, service, or adjust machine while

it is in operation. Keep hands, feet, and clothing

from rotating parts.

Keep all parts in good condition and properly

installed. Fix damage immediately. Replace

worn or broken parts. Remove any build up of

grease, oil, or debris. Maintain Equipment and Work Area

Prepare for Emergencies

Be prepared if fire starts. /
Keep a first aid kit and fire extinguisher handy.
Keep emergency numbers for doctors, ambulance

service, hospital, and fire department near your /

telephone. Keep Emergency Equipment
Quickly Accessible

b

Wear Protective Clothing

Wear close fitting clothing and safety
equipment appropriate to the job. Eye Protection

Safety glasses should be worn at all times
to protect eyes from debris.

Wear gloves to protect your hands from Gloves
sharp edges on plastic or steel parts.

Wear steel toe boots to help protect your Steel Toe Boots
toes from falling debris.

A respirator may be needed if a hog house Respirator
has poor ventilation. Waste fumes can be
toxic.

Remove all jewelry.

Tuck in any loose or dangling shoe strings. Hard Hat

O
©

Long hair should be tied up and back.

Wearhard hatto help protect your head.

PNEG-1564 6" Air Systems



2. DECALS

Decal Placement
Airlock

Install safety decals on components as shown in the decal section. Always insure that safety
decals are in a place, easily readable, and in good condition. If a decal cannot be easily read for
any reason or has been painted over, replace it immediately. Contact your dealer or the
manufacturer to order a replacement decal free of charge.

For decal replacements contact GSI at:
1004 E. lllinois Street

Assumption, IL 62510
Ph: (217)-226-4421

Airlock

A DANGER

A WARNING A

ROTATING SHAFT. Keep hands clear

Do not operate with while operating.
guard removed. L
Lockout/tagout o 3] Lock out power

before servicing. before servicing.

DC-1749

N10080

Figure 2A

PNEG-1564 6" Air Systems 7



2. DECALS

Airlock Base

For decal replacements contact GSI at:

1004 E. lllinois Street
Assumption, IL 62510
Ph: (217)-226-4421

Airlock Base

A\ DANGER

SHEAR POINT
Keep hands clear of moving

FPY ADANGER

SHEAR POINT
Moving parts can
crush and cut. Keep

parts. Do not operate with
guard removed. Disconnect
and lockout power before
servicing.

hands clear of
sprocket and chain.

DC-1382

\
il
B s
Glgfal]
<l
q— D
ADANGER
e @ A
@ D 4
DANGER
o 3
~ : -
e s | SHEAR HAZARD.
B * Moving parts can crush and cut.
i » Keep hands clear
™ while operating.
|  Lock out power before servicing.
Figure 2B

PNEG-1564 6" Air Systems



Blower Base and Guard

For decal replacements contact GSI at:

1004 E. lllinois Street
Assumption, IL 62510
Ph: (217)-226-4421

2. DECALS

Blower Base and Guard

CAUTION

REQUIRE

3500RPM MOTORS | TOWARD MOTOR

DC-1867 DC-1869

CAUTION ’
6" AIR SYSTEMS | |NSTALL SHEAVE

WITH BUSHING

C) A\ WARNING

servicing.
rain systems Ino. Assu

A DANGER

SHEAR POINT

Keep hands clear of moving
parts. Do not operate with
guard removed. Disconnect
and lockout power before
servicing.

SHEAR POINT

Keep hands clear of moving
parts. Do not operate with
guard removed. Disconnect
and lockout power before

mption, IL 217-226-4401 DC.995

Figure 2C

PNEG-1564 6" Air Systems



10

2. DECALS

Airlock Guard

For decal replacements contact GSI at:

1004 E. lllinois Street
Assumption, IL 62510
Ph: (217)-226-4421

Airlock Guard

i

A WARNING

SHEAR POINT
Moving parts can
crush and cut. Keep
hands clear of

sprocket and chain. BEAEET

SHEAR POINT

Keep hands clear of moving
parts. Do not operate with
guard removed. Disconnect
and lockout power before
servicing.

Grain Systems Inc. Assumption, IL 217-226-4401 DC-995

Figure 2D

PNEG-1564 6" Air Systems



3. MAINTENANCE

Maintenance Schedule

Initial Start-Up
1. Roots-Flo Blower 1. Oil level with middle of sight glass (DMC #MS5389 synth. oil)
2. Air Lock Gearbox 2. Qil level to check plug (SAE90)
3. Air Filter 3. Installed properly
4. V-belts 4. Tensioned and aligned
5. Chain 5. Tensioned and aligned
6. Tubing System 6. All couplers tight. All tubing connections have good fit. Tubing laid out

straight. Elbows fitting properly

After First 10 Hours and Daily

1. Air Filter

1. Check for excessive dust build-up

2. V-belts 2. Check tension alignment

3. Tubing 3. Check all connections for leaks and signs of separating
Weekly

1. Chain 1. Oil

2. Blowers & Gearbox 2. Check oil levels

1500 Hours (Synthetic Oil)

1. Roots-Flo and Duraflow

. Drain oil and replace with 1.5 Qts. of DMC #MS5389 synthetic oil.

(Fill to middle of sight glass)

Extended Shut Down

Disconnect Main Power Unit

1. Blower

2. Airlock

3. Chain

. Remove inlet assembly and spray oil on lobes while rotating by hand, to

prevent rust. Keep hands and objects out of blower. Re-install inlet
assembly

. Coat interior with oil, while rotating by hand, to prevent rust. Re-install

weather cover

. Oil chain to prevent rust

PNEG-1564 6" Air Systems

11



4. AIR SYSTEM

Air System Capacities
(Dry Shelled Corn)

. 2100 Bu/Hr 6" System (Roots-Flo)

Effective Length (Feet) | 0 b Motor | 50 HP Motor | 60 HP Motor | 75 HP Motor
50 1900 2200 2350 2500
100 1875 2175 2325 2475
150 1850 2150 2300 2450
200 1800 2100 2100 2400
250 1700 2000 2150 2300
300 1550 1850 2000 2150
350 1375 1675 1825 1975
400 1150 1450 1600 1750
450 875 175 1325 1475
500 500 800 950 1100

Effective tube length is determined by adding the horizontal length, twice the vertical height and
10 feet for every elbow of 45° or greater. Add five feet for each elbow less than 45°. Use the
horizontal run and add the vertical rise of inclined systems to calculate the effective length.

Capacity Chart

2500

(6" Systems )

2400

2200

2300F“"~@lﬁp ‘\\\,

2100

2000

1900

1800

1700

1600

1400

1500 \D\“\\D\

1300

1200
1100

1000

Capacity (Bu/Hr)

900

800
700

600

500
400

300

200

100

150

200

250 300

Effective Length (ft.)

350

2100 6" System
(Roots-Flo) 30 HP Motor

2100 6" System
(Roots-Flo) 40 HP Motor

2100 6" System
(Roots-Flo) 50 HP Motor

2100 6" System
(Roots-Flo) 60 HP Motor

2100 6" System
(Roots-Flo) 75 HP Motor

400 450 500

Figure 4A

12

PNEG-1564 6" Air Systems



4. AIR SYSTEM

Air System Installation Instructions

1. Determine the most convenient location for the airlock and blower. Take into consideration
the direction of the prevailing winds. It is important to locate the blower in as clean an
environment as possible. This greatly reduces the maintenance requirements on the air
filter system. When the distance between the airlock and blower is over 10 feet, it is best to
use galvanized pipe with short flex hose on the ends to couple the units together to keep
airflow restrictions to a minimum.

2. The noise level of the blower unit can be reduced by placing the unit behind a wall, barrier,
or in a small building. If this is done, make sure that the building has adequate ventilation
for both air intake and cooling of the blower and motor.

3. The grain discharge chute on the airlock is assembled at the factory so that grain movement
is at 90° to the length of the skid. This orientation can be changed by removing the
mounting hardware at the base of the airlock and rotating the discharge chute to the
preferred direction. Be sure to keep the gasket in place between the skid and the discharge
chute. Note that the airlock itself is sealed to the skid surface and does not need to be
moved to redirect the discharge chute.

Note: A minimum of 10 feet is needed between the airlock discharge and the first elbow
in the system.

4. Determine the best routing of the galvanized steel pipe from the airlock to the storage
areas. Use galvanized elbows for changing the grain direction. This will give better
performance and longer life than flexhose.

5. Bolt the tube mounting brackets to the desired location using at least two (2) mounting
brackets on the vertical wall and two (2) on the roof of the grain bin. The mounting brackets
can be formed to match existing hole patterns in the bin.

6. Determine the number and degree of arc required in the elbows. The 90° and 60° elbows
are standard - different lengths of arc can be cut from these standard elbows.
(See Page 16).

Note: A minimum of eight (8) feet between elbows is required for proper operation.

7. Cut the steel tubing to the required length and fasten it together with compression
couplings. The ends must be cut square to fit properly. Make sure that the stainless steel
gasket protecting sleeve is placed over the joint before tightening the coupler. Tighten the
bolts on the coupler evenly or until the coupler flanges butt together. (See Page 58).

8. The steel tubing can be laid underground, on top of the ground or placed on blocks. If
placed on blocks, the tubing must be supported every 15 feet. If placed underground, the
tube should enter and exit the ground at a 45° angle and be coated with a protective tar to
prevent corrosion.

9. Measure the distance between the airlock and blower. Use flex hose or a combination of
flex hose and galvanized tubing to connect the units together. Note that the grain discharge
chute on the airlock is tapered and that grain can discharge in either direction.

PNEG-1564 6" Air Systems



4. AIR SYSTEM

10. Install all tubing required to transfer grain to your storage areas.

11. To attach the deadhead deflector to the tubing, simply slide the deadhead deflector onto
the tubing and tighten the clamp provided. Flexible galvanized tubing can be attached to
the deadhead down spout if needed. If a cyclone is used, an elbow and mounting brackets

are needed.

12. Select a location to mount the electrical control box that is accessible and easily reached
should shut down of unit be necessary. It should be close enough to the blower to run the
30 feet of rubber pressure hose between the blower and the control box. Otherwise, a
longer length of hose must be ordered.

13. Before wiring or operating the Air System unit, read the control box description on
Pages 21 to 29 to understand the operation of the Air System control box. If the control
box is to be wired to remote equipment, review the wiring diagrams for proper hook-up.

Air System Capacities

(Dry Shelled Corn)

i B
» Ha
_ I
v
® t

V = 35 ft. H =60 ft.
One 90° and one 60° elbow

For Bin A Example:
Total Tube Length =
Capacity from Chart =

ForBinB Example: V = 35 ft. H =160 ft.

Total Tube Length

= 60' plus (2 x 35") plus (2 x 10") =150 ft.
750 BPH (Air Systems 700 - 15 HP)
1750 BPH (Air Systems 1700 - 40 HP)

One 30° elbow
= 160’ plus (2 x 35") plus 5'= 235 ft.

Capacity from Chart 665 BPH (Air Systems 700 - 15 HP)
1640 BPH (Air Systems 1700 - 40 HP),
Figure 4B

14

PNEG-1564 6" Air Systems



4. AIR SYSTEM

Air System Tubing Dimensions

30"

Cut One Full 90° Elbow
to Make Both Pieces

Use a Standard 60°
Elbow with Straight
Tangents on Both

Ends for 30° Roofs.

Cut a Standard 90°
Elbow to Fit Roof
Angles Other than
30°. Postion the Cut
End on the Roof.

Not the Same
as “B” Dimension

Width Equals
Tube Dia.T r
¥
0

6" for 4" }7
7-1/2" for 5"

iy

—| «—10" Standard

Bracket
9" for 6" .
58" for 4"
60-1/2" for 5"
61" for 6"
I} | Y
10ft. Minimum Distance ’
to First Elbow — ™
Figure 4C
Reference Dimension
System | Roof E*
Size |Angle| A B c D [ 18 [ 21 | 24 | 27 | 30 | 33 | 36 | 42 | 48

Dia. Dia. Dia. Dia. | Dia. Dia. Dia. Dia. | Dia.
25 31" 23" |47-1/2"| 5-3/4" | 7'1" | 89" | 10'5" | 12"1" | 13'9" | 156'5" | 17" 1" | 20' 5" |23' 9"
4" 30 29" 29" 46" | 3-1/2" | 71" | 89" | 10'5" | 12'1" | 13'9" | 15'5" | 17" 1" | 20' 5" |23' 9"
35 27" 19" 45" | 2-1/2" | 8'6" [10'2"|11'10"| 13'6" | 15'2" |16' 10" | 18'6" |21' 10" |25' 2"

25 |32-1/2"|22-1/2"| 50" | 4-1/2" 7 89" |10'6" [ 12'3"| 14" | 15'9" | 17'6" | 21" |24'6"
5" 30 |30-1/2"|30-1/2"| 49" |3-1/4"|6'10" | 87" | 10'4" | 12" 1" |[13"10"| 15' 7" | 17" 4" | 20" 10" |24' 4"
35 |28-1/2"|18-1/2"| 48" |2-1/4"| 86" |10'3"| 12' |13'9"|15'6" | 17'3" | 19" | 22'6" | 26'

25 |32-1/4"|22-1/4"| 51" |4-1/2"| 73" | 9'1" [10"11"| 12'9" | 14' 7" | 16'5" | 18'3" | 21" 11" |26' 7"
6" 30 |30-1/4"| 30" 50" 3" 771" |18 11" 10'9" | 12'7" | 14'5" | 16'3" | 18'"1" | 21'9" |25' 5"
35 |28-1/4"| 18" 49" 2" 8'8" |10'6" | 12'4" | 14'2" | 16" |17'10"| 19'9" | 22'4" | 27"

*Add 10" to E dimension if roof elbow has been cut from a 90° Elbow.

PNEG-1564 6" Air Systems



4. AIR SYSTEM

Elbow Angle Measurements

8011235

R48"
(CENTERLINE)
~
90° o \
35 oo

802A015

804A014 8041124

Figure 4D
Air System Set-Up Procedure

1. The air filter extension tube and housing are connected to the blower inlet by a compression
coupler (See Figure 4E, Figure 4F and Figure 4G). For extended filter life, if the pneumatic
system is being operated in extremely dirty conditions, a longer extension tube can be used
between the blower inlet and the air filter. BE SURE the air filter is positioned so that routine
inspection and service can be performed.

2. Place the air filter element with pre-filter on the base and cover with the filter canister using
the 3/8" wing nut and washer. The wing nut does not need to be more than finger tight
(See Figure 4F and Figure 4G).

16 PNEG-1564 6" Air Systems



4. AIR SYSTEM

Figure 4E

Figure 4F Figure 4G
3. Check the motor name plate for the correct motor frame size. Then refer to the Drawing on
Page 20 to determine proper mounting holes and spacing of the motor mount channel. The
spacing of the motor mount channels is changed by moving the channel to the proper notch
cut into the main base of the blower platform. See Figure 4H and the Drawing
on Page 20. Finish by bolting the motor securely to the channels. Leave the four 1/2"
carriage bolts loose, holding the channels to the main frame.

4. Place the pulley and taper lock bushing onto the motor and align it with the blower pulley.
(See Figure 4l). Install the bushing on the inside of the sheave toward the motor.

Figure 4H Figure 41

PNEG-1564 6" Air Systems 17



4. AIR SYSTEM

5. Place the matching set of V-belts on the pulleys. Tighten the belts by evenly turning the cap
screws clockwise. Belts should have 3/8" deflection at ten pounds pressure per belt.
(See Figure 4H).

6. Keeping the motor in proper alignment is necessary and can be accomplished by using an
open end wrench to turn the nut on the opposite motor mount channel, moving the channel
either direction until proper alignment is achieved. Squaring up the motor can change the
tension of the belts. Recheck alignment and tension. Finish Step 4 by tightening the four
1/2" bolts left loose earlier. (See Figure 4J and Figure 4K).

Figure 4J Figure 4K

7. Check the oil level of the blower. The oil level should be at the center of the sight glass. Add
part number #MS5389, if required, through the breather plug on top of the blower case.
(See Figure 4L). See the Maintenance Schedule on Pages 117 for the frequency of ol
changes.

8. Using four (4) 5/16" x 1" carriage bolts, washers, and nuts, mount the motor to the airlock
deck. Place the 3-1/4" OD A-Groove Pulley on to the motor shaft and align to pulley on
reducer. (See Figure 4M).

Figure 4L Figure 4M

18 PNEG-1564 6" Air Systems



4. AIR SYSTEM

9. Next, place the A-31 belt onto the pulleys. Tighten the belt to its proper tension of 3/8"
deflection at ten pounds of pressure by turning the 3/8" cap screw as shown in
(See Figure 4N). Tighten the four 5/16" nuts on the motor base. Replace the belt shield.

10. Check the oil level in the gearbox by removing the plug and noting if the oil is at this level.
Add SAE 80-90 gear lubricant if required. (See Figure 40).

Figure 4N Figure 40
11. Remove 1/4" pipe plug in gate valve pipe. Install gauge assembly and attach air hose.
(See Figure 4P).

Figure 4P
Note: THE SET-UP OF THE PNEUMATIC AIR SYSTEM IS NOW COMPLETE.

PNEG-1564 6" Air Systems




4. AIR SYSTEM
6" Air System 2100 Motor Mounting Locations

=

10 7/8" e 12 3/8° 326T
LEN U =

1} \
._l.\_z LebIA ..LM 2 1/8 DIA
364T 324T-
[ e\ [\
7 \ N\ 7 AN

Figure 4Q
6" Air Systems Motor Chart

Motor Part # | Horse power | Frame Size | Shaft Dia. Voltage Phase
CH-5582 40 324TS 1-7/8 230/440 3
CH-5583 50 326TS 1-7/8 230/440 3
6000-3-3500 60 364TS 1-7/8 230/440 3
7500-3-3500 75 365TS 1-7/8 230/440 3

Note: Motor rotation is counter-clockwise as viewed from the shaft end.

A CAUTION A

Be sure to install motor sheave so bushing is on the inside towards the motor.

PNEG-1564 6" Air Systems



4. AIR SYSTEM

Air System Control Box Definitions

1. Air Pressure Gauge 6. Digital Amp Meter

2. Power “On” Indicator .
Light 7. Tripped Overload

000.0 Indicator Light

3. Control Circuit Ready AR PRESSURE BLOWER AMPS

Indicator Light o\ °

4. Start/Stop Switch =7 9\\
p ~

5. Air Pressure Limit

8.5 Amp Fuse

L— 9. Control Switches

o]
o]

o] o] o]

Figure 4R
Control Overview

The redesigned control box for air systems now incorporates short circuit protection for each
motor branch circuit. This is provided with circuit breakers which are the same as used in the
portable dryers. In addition, the contactors and overloads are now IEC style controls (portable
dryer parts also). This removes the need for separate thermal heater strips for the overloads. Be
aware that the power connections to the new style box are different. The incoming power still
enters at the lower right bottom of the box. The output power for the motors and remote control
connections now exit the hinge side of the box.

A CAUTION A

Confirm that the overloads are set to the values shown on the “Overload Set Chart”
(See Page 24) before operating the system.

PNEG-1564 6" Air Systems 21



4. AIR SYSTEM

The remaining operations are the same as the previous control box design.

1.

2.

Air Pressure Gauge: This gauge indicates the system air pressure.

Power-On Indicator Light: This lamp will light up when power is supplied to the control
box.

. Control Circuit Ready Indicator Light: This lamp will light up when the start button has

been pushed and all control circuits are completed. When lit and in the automatic mode, the
air system will run whenever it receives a signal to start.

. Start-Stop Switch: The start button must be pushed before any part of the Air System can

be run. Pushing the stop button will immediately stop all functions.

. Air Pressure Limit Control Switch: When in the “On” position, this switch will allow the air

pressure switch to immediately shut down the air system whenever the air pressure
exceeds preset conditions.

. Amp Meter: The Amp meter measures the current flow to the blower motor.

. Tripped Overload Indicator Light: This lamp will light up when any of the motor thermal

overloads in the control box has tripped. The overloads for all three circuits (Aux, Airlock,
and Blower) must have thermal overloads installed to operate the system. See Thermal
Unit chart Drawing on Page 24.

. 5 Amp Fuse: A five (5) Amp fuse protects the electrical components in the control box.

. Control Switches: The operation of the blower, airlock and auxiliary equipment of the air

system is controlled by placing these switches in the “Auto”, “Manual” or “Off” position.

10. Automatic Control Terminals: When the air system is ready to run (i.e., the control ready

light is on), the system can then be started and run by completing the circuit between
terminals one (1) and two (2). The blower, airlock or auxiliary equipment will not run in the
automatic mode unless terminals one (1) and two (2) are connected. For example, a
closing set of contacts in a dryer control box would complete the circuit between terminals
one (1) and two (2) and automatically start the air system. (See Figure 4S).

AWARNING A

No voltage should be supplied to terminals one (1) and two (2). See the diagram
on Page 25.

11. Remote Shut-Down Control: A remote piece of equipment can be caused to shutdown

with the air system by putting terminals three (3) and four (4) in series with the control
circuit of the remote equipment. This circuit has a maximum current rating of 10 Amps. The
circuit between terminals three (3) and four (4) is closed whenever the control circuit ready
light is on, regardless of the position of the control switches. (“AUTO”, “OFF” or “ON”) See
the Diagram on Page 25 and Page 29.

PNEG-1564 6" Air Systems



4. AIR SYSTEM

<—— Automatic Control & Remote Shut down Terminals

o EE T U JUUTTU
o
{'Z} R aa aRaxa

Figure 4S Auto Remote

PNEG-1564 6" Air Systems



5. THERMAL UNIT CHART

6" OverLoad Set Chart

SdINV 26 - 82 Aejay /0
Jamojg 98v0-€0a

83

SdINV Z8 - ¥9 Aej1dy 1/0
Jamolg S8¥0-£0Q

66

68

SdINV S9 - ¥S Aejay /0
Jamojg v8v0-€0d

55

54

SdINV SS - Z¥ Aejay /0
Jamolg €8¥0-€0d

51

42

45

SAINV 2°Z - 8°'L Aejay 1/0
Areiixny ¢450-€0Q

2.1

1.8

2.1

1.8

2.1

1.8

2.1

1.8

SAINV 6L - €'1 Aedy /0
320y LyS0-£0d

1.7

1.4

1.7

1.4

1.7

1.4

1.7

1.4

SdINV 022 - z€l Aedy 1/0
lamolg v-v¥2e-950

132

166

sdwy 0G| - 06 Aejay /0
damolg 9-9.¢¢-950

95

112

SAINV €9 - 0°'v Aejay 1/0
Kreiixny z210-€04

4.8

4.8

4.8

4.8

SANV L'v - §°2 Aejdy 1/0
}ooLIY LLy0-€0d

3.7

3.7

3.7

3.7

Single Motor

6" 40 HP 230V - 3PH

6" 40 HP 460V - 3PH

6" 40 HP 575V - 3PH

6" 50 HP 230V - 3PH

6" 50 HP 460V - 3PH

6" 50 HP 575V - 3PH

6" 60 HP 230V - 3PH

6" 60 HP 460V - 3PH

6" 60 HP 575V - 3PH

6" 75 HP 230V - 3PH

6" 75 HP 460V - 3PH

6" 75 HP 575V - 3PH

PNEG-1564 6" Air Systems

24



6. WIRING DIAGRAMS

Schematic - 230V/460V/575V-3PH

SCHEMATIC - STANDARD AIR SYSTEM 3PH
2007 PRODUCTION & LATER

AUKXILIARY

3PH 3PH
| _BREAKERS __ CONTACTORS OVEERMAL | MOTOR OUTPUT
BK 5 ! L3 aux | T
L3 1 | | %
! 1
L2
POWER R V2T | aux| | ™
NeuT 2 e : I X AUXILIARY
! I 1
BK 15 3o/ o Aux| | T
oo — 2 o 2 /7] ' 2
= jasialattvintol .
BK TN i L3 ] |
: T3
E° o—0o/| /o i X
12T : L2 AK| |
¢ T2 AIRLOCK
el 20,
BK 1 £y : x| | T
e T 7 J I 2
i it I
\ g Y N ] 3
¢ ! : | X
T i L2 g | T2
>——+O
¢ : O—O/I/C ; | ] ¢, BLOWER
— F : Hew | N % T
i _ceBwy /7] I
CURRENT TRANSFORMER
GY GY
TRANSFORMER
DTL W
AMPMETER N
PANEL
FUSE
| e Y
7N AIR PRESSURE w
POWER LmMIT
o N~ ON
START 40_(
A BYPASS | o
READY g5k
o O AIR z 3 %
STOP PRESSURE 5z 9
1Ry R SWITCH < < m
| ‘ 1 14 \ }f }f 4{ o
5 |9 ) v
WGY
B4~ PUR s OVERLOADS
REMOTE 1R,
SHUTDOWN 1R
B3 o——ﬁo (0 [/ N~
PUR | ]
gl 12 | C
22MFD N
CAPACITOR OVERLOAD
OFF DELAY TIMER
TB2 R BL 3l
G ? 1 !
AuTOMATC /|
CONTROL 8L Mk
81 O——— ; A B 2 weY
NOTE: CONNECT TB1 | }_
AND TB2 TO 1
NON-POWERED CONTACTS ; BR  AUTO BLOWER
|
(~  WREcOLORS e N
BK BLACK i
! BL BLUE N
‘ BR  BROWN | R MAN m
GY  GRAY
.o ORANGE ' oFF O WBL ALK ¢
I PUR  PURPLE | BL U
R RED OauTo AIRLOCK
Y YELLOW 1
\ w WHITE !
WBR  WHITE/BROWN R
! WBL  WHITE/BLUE | MAN m
WGY  WHITE/GRAY WBR
WO  WHITE/ORANGE | OFF O AUX
WR  WHITE/RED ) BL OAUTO

PNEG-1564 6" Air Systems

25



7. OPERATION AND MANAGEMENT

Control Box Operational Procedures

Automatic operation using the Automatic Controller Unit tied to terminals one (1)
and two (2).

1

2.

. Switch all circuit breakers to the “ON” position.

Place the Blower, Airlock and Auxiliary Control Switches in the “OFF” position.

. Place the Air Pressure Limit Control Switch in the “ON” position (unit will stop when the air

pressure reaches 10 PSI).

. Turn ON the power to the Air Systems Control Box. The power light should come ON.
. Push the Start button; the Control Circuit Ready Light should come ON.
. Place the Blower, Airlock and Auxiliary Switch in the “AUTO” position.

. The complete air system will now run when the Automatic Controller completes the circuit

between terminals one (1) and two (2). When this circuit is broken, the airlock and auxiliary
equipment will stop immediately, but the blower will continue to run for an additional 15
seconds to clear the tubing in the system.

. The airlock, auxiliary equipment, and blower will run when the control switches are placed

in the “manual” mode. The airlock, auxiliary equipment and blower will stop immediately
when switched “OFF”.

. Pushing the Stop button will immediately stop all air system functions as well as any

equipment tied to terminals three (3) and four (4).

Operation of the air system WITHOUT an Automatic Controller tied to terminals
one (1) and two (2).

1

2.

. Switch all circuit breakers to the “ON” position

Place the Blower, Airlock and Auxiliary Control Switches in the “OFF” position.

. Place the Air Pressure Limit Control Switch in the “ON” position (unit will stop when the air

pressure reaches 10 PSI).

. Turn ON the power to the Air System Control Box; the power light should come ON.
. Push the Start button. The Control Circuit Ready Light should come ON.

. The blower, airlock and auxiliary equipment can now be run by placing them in the “manual”

position. The airlock, auxiliary equipment and blower will stop immediately when switched
OFF.

. Pushing the stop button will immediately stop all air system functions as well as any remote

equipment tied to terminals three (3) and four (4).

PNEG-1564 6" Air Systems



7. OPERATION AND MANAGEMENT

Air System Operation Guidelines

1. Be aware of the quality of grain that is entering and leaving the air system. Grain damage
can occur with any pneumatic system unless care is taken to adjust the velocity of the grain.
This can be done by opening or closing the outlet gate valve on the blower outlet of the air
system. Opening the valve will let air out of the tubing system which will slow the velocity of
the air and grain in the tubing system. A recommended procedure is to open the valve
slowly until the line pressure begins to surge and then to close it by 1/2 turn. This will provide
the slowest possible grain velocity for any tubing system. This procedure for adjusting the
air velocity should be repeated for each different tubing layout and capacity change.

2. If the tubing system should become plugged, place the air pressure limit switch to the “OFF”
position, switch the airlock and auxiliary equipment to “OFF” and the blower to “Manual’.
Note the opening of the outlet gate valve, then open it completely so all the air is exhausted
when the blower is started. Push the start button and the blower will start. Slowly close the
outlet gate valve until the grain starts moving and clears the tube. Adjust the valve as
explained in Step 1. It should be the same as noted before adjusting. Operate the airlock
and auxiliary equipment in “Manual” until all grain is out of the system.

A CAUTION A

Do not stand next to the exhausted air.

3. The air pressure limit switch should always be in the “ON” position during routine operation
to provide protection to the blower against overload conditions. The air pressure limit is set
at the factory to shut down the system at 10 psi If adjustment is needed, rotate the adjusting
screw counterclockwise to lower the pressure limit, or clockwise to increase the pressure
limit. A one-half (1/2) turn of the screw will change the pressure limit one (1) psi.

PRESSURE SWITCH N\

FACTORY PRESET TO CUT-OUT
AT 10 PSL

BT

CUT-OUT PRESSURE MAY
BE CHANGED BY
ADJUSTING SCREW #1.
TURNING CLOCKWISE
WILL INCREASE CUT-OUT

\PRESSURE. vorioos j

Figure 7A

Note: If the pressure limit is set below five (5) psi, the switch may not reset and allow the
air transfer to run. (See Figure 7A).

4. The air filter element should be inspected daily and cleaned when required. Both the poly
foam pre-filter and the filter element can be cleaned by blowing air through them or washing
them with mild detergent and water. A restricted air filter will cause a system to become
plugged. It should always be inspected whenever plugging occurs.

PNEG-1564 6" Air Systems 27



7. OPERATION AND MANAGEMENT

5. The airlock is provided with a housing that incorporates grain shear protection to prevent
grain damage.

6. GUIDELINES FOR OPERATION OF AIR SYSTEMS

a. Grain in a pneumatic air system running at full capacity will move at about 60% of the
air speed. A system operating at low capacities will move grain at 80-90% of the air
speed.

b. Decreasing the amount of air in the system (opening the hand gate valve) will cause the
grain to move slower and also cause the air pressure to rise. (Essentially, the grain is
causing the air to “pile up”).

c. Increasing the air in a system (closing the gate valve) will increase the grain velocity and
lower the pressure.

7. RECOMMENDATIONS FOR OFF-SEASON STORAGE
The blower and airlock have precision machined components and must be protected to
prevent corrosion and rust from forming on the blower lobes and airlock vanes. These parts
should be coated with motor oil after each drying season. (Spray lubricants such as WD-40
do not usually provide adequate protection).

Both the airlock and blower assemblies should be carefully protected from the weather and
the piping system disconnected from the blower and airlock. Remove the transition
connection to the airlock inlet and re-install the weather cover shipped with the airlock. This
is important to prevent condensation from collecting in the airlock and blower.

28

PNEG-1564 6" Air Systems



8. HOOK-UP DIAGRAMS

WIRING FOR A SURGE TANK
HOOKED TO AN AIR SYSTEM

The Air System will start when both P1 and P2 are closed. As it empties, P1 will open but will
not stop the unit due to Auxiliary Contacts being closed. When P2 opens, the unit will stop.

Top AUXILLARY
o Pressure _ P, —__ CONTACTOR
Note: Be sure the auxiliary Switch CONTACTS
switch is in the “AUTO”
position.
Bottom
Pressure _ _P
Switch 2
—OTB1 Auto
Control
oTB2 Transfer

P1 and P2 are Pressure Switches.

HOW TO HOOK UP AIR SYSTEM
TO REMOTE EQUIPMENT

Remote Equipment TB4
Control Circuit Remote
Shut-Down 1R,
83
Any contact that

closes upon start
and opens on stop.
(Note: This contact

must not have any X
external AC Power) L Automatic
Control

TB2

With the above hook up, the Air System must be started before the remote equipment. If the
Air System is manually turned off or shut down from high pressure or an overload, the
remote equipment will also shut down.

TB3 and TB4 will have a closed contact (1R2) as long as the air system has the “ready”
indicator (located in the control box) on. The automatic control TB1 and TB2 requires a
closed contact across them to start the air system unit.

PNEG-1564 6" Air Systems



9. PARTS

1. Blower Outlet Parts

2. 6" (2100) with 3500RPM Motors Blower Parts
3. Blower Filter Parts

4. 6" Airlock Parts

5. Airlock Inlet Transition Assembly

6. Inlet Tube Kit Parts

7. Panel Module Assembly - Digital

8. Switch Panel Assembly - Standard

©

. Control Box Enclosure Parts

10. Control Panel Parts 40-50HP - 230V - 3PH

11. Control Panel Parts 40-50HP 460-575V

12. Control Panel Parts 60-70HP 230V - 3PH Airlock

13. Control Panel Parts 60-70HP 230V - 3PH Blower

14. Control Panel Parts 60-75HP 460-575V

PNEG-1564 6" Air Systems



9. PARTS

Blower Outlet Parts

Blower Outlet Parts

Ref # Part # Description (gty Q5ty (gty

1 PT1132 Gate Valve - 1-1/2" NPT 1 1 1
2 4FH0509 Pipe Nipple 1/4 NPT x 3 GALV SCH 40 1 1 1
3 4FH0971 Hose Barb 1/4 x 1/4 MPT Brass 1 1 1
4 4FH0581 Pipe Tee - 1/4 FPT GALV 1 1 1
5 PT1127 Gauge - Oil Filled 0-15 PSI 1 1 1
6 8021235 Check Valve Plate Weld - 4" 1

6 8021235 Check Valve Plate Weld - 5" 1

6 8041200 Check Valve Plate Weld - 6" 1

PNEG-1564 6" Air Systems

31



9. PARTS

6" (2100) with 3500RPM Motors Blower Parts

Install Toward
i BlowerAsy

PNEG-1564 6" Air Systems

32



6" Blower Parts With 3500RPM Motors

9. PARTS

Ref # Part # Description Qty Qty Qty
AS-0126 Air System - 6" Blower 40HP X - -
AS-0129 Air System - 6" Blower 50-60HP - X -
AS-0130 Air System - 6" Blower 75HP - - X

1 AS-0207-RD Blower Base Weld - 6" 3500 RPM RED 1AR 1AR 1AR
AS-0207-OR Blower Base Weld - 6" 3500 RPM ORG 1AR 1AR 1AR
2 DC-994 Decal - Danger Shear Point 1 1 1
3 AS-0118-D Blower Sub - Asy 6" HICAP DMC 1AR 1AR 1AR
AS-0118-F Blower Sub - Asy 6" HICAP FFI 1AR 1AR 1AR
PTO737 Sheave 4GR B8.6 SK 1 - -
4 PT0671 Sheave 5GR B8.6 SF - 1 -
PT0672 Sheave 6GR B8.6 SF - 1
5 GC06687 Bushing SK x 1-7/16" BORE 1 - -
GCO07551 Bushing SF x 1-7/16" BORE - 1 1
6 MHC00616 V-Belt B x 66 4 5 6
7 S-248 Washer Flat 3/8 USS ZN YDP GR2 8 8 8
8 S-9065 Bolt FIngs 3/8-16 x 1 ZN GR5 8 8 8
9 S-968 Nut Flangewz 3/8-16 ZN GR5 8 8 8
10 804A114 Gasket - 6" Roots-flo 2 2 2
11 8041165 Blower Outlet EIb Asy - 6" 1 1 1
12 S-9067 Bolt Fings 3/8-16 x 3/4 ZN GR5 10 10 10
13 804A066-GY Motor Adjust Rail - 6" RH Gray 1 1 1
14 804A068-GY Motor Adjust Rail - 6" LH Gray 1 1 1
15 801A116-GY Motor Mount Spacer - Gray 4 4 4
16 2FH0677 Bolt Carg 1/2-13 x 2-1/2 GR5 PLT 4 4 4
17 S-2120 Washer Flat 1/2 SAE 4 4 4
18 S-8506 Nut Flangewz 1/2-13 ZN 4 4 4
19 S-858 Washer Flat 5/8 USS ZN 5 5 5
20 2FH1043 Bolt 5/8-11 x 3-1/2 HHTB GR2 PLT 2 2 2
21 S-9264 Bolt Fings 5/8-11 x 2 ZN GR5 4 4 4
22 S-4110 Nut Hex 5/8-11 ZN/YEL DI GR5 1 1 1
23 DC-1867 Caution - Requires 3500RPM Motor 1 1 1
24 DC-1869 Caution - Install Sheave 1 1 1
25 AS-0251 Blower Shield-Asy 6" Air Sys 3500RPM 1 1 1
2 4007001 Logo Decal - DMC 24 x 6-11/32 1AR 1AR 1AR
420-1443-1 Decal - FFl 14.5 x 12 1AR 1AR 1AR
27 804L001 Decal - Transfer 2100 1AR 1AR 1AR
28 8041144-RD Blower Inlet Weld - 6" RED 1AR 1AR 1AR
8041144-OR Blower Inlet Weld - 6" ORG 1AR 1AR 1AR
29 S-8898 Screw MS 3/8-16 x 3/4 SHCS 10 10 10
Motors & Drive Parts (Not Shown)

Ref # Part # Description Qty Qty Qty
CH-5582 Motor 40HP 3PH 3500RPM X - -
CH-5583 Motor 50HP 3PH 3500RPM X -
6000-3-3500 Motor 60HP 3PH 3500RPM - X -
7500-3-3500 Motor 75HP 3PH 3500RPM - - X
PT0737 Sheave 4GR B8.6 SK X - -
CE-00617 Bushing SK 1-7/8" BORE QD Style X - -
PT0671 Pulley 8.95" OD x SF Bush-5AB - X -
MHC01162 Bushing SF 1-7/8" BORE QD Style - X X
PT0672 Pulley 8.95"OD SF Bush-6AB - - X

PNEG-1564 6" Air Systems

33



9. PARTS

Blower Filter Parts

@%

O

Ref # Part # Description Qty
1 8041190-GY Precleaner Base Weldment - 6" Painted Gray 1
2 804A086-GY Air Filter Canister Weldment - 6" Painted Gray 1
3 804A110 Filter Base Assembly - 6" 1
4 8041187 Precleaner Canister Assembly - 6" 1
5 MS5467 Precleaner - 6" Inlet Centri #EX-60 (500-950 CFM) 1
6 8021228 Filter Top Plate - 4", 5", & 6" Precleaner 1
7 S-1451 Wing Nut - 3/8"-16 UNC Zinc Plated 1
8 S-248 Flat Washer - Standard 3/8" Zinc Plated 1

PNEG-1564 6" Air Systems



NOTES

PNEG-1564 6" Air Systems




2.50

Decal Locations

= 1
75

PNEG-1564 6" Air Systems

—] [

9. PARTS
6" Airlock Parts




9. PARTS

6" Airlock Parts

Ref # Part # Description Qty
1 8041150-GY Airlock Base Weld - 6" Grey 1
2 AS-0119 Airlock Sub - Asy- 6" System Grey 1
3 AS-0114 Air Sys - Alk Gearbox Asy-RED 1
4 804A113 Gasket - 6" Airlock 2
5 8041210-GY Airlock Hopper Weld - 6" Grey 1
6 AS-0096 Airlock Inlet Asy - 6" 1
7 804A053 Roller Chain - 6" Airlock 1
8 PT1054 Link - Offset, #60 3/4 Pitch 1
9 KD-PRC6001 Link - Connecting, #60 3/4 Pitch 1
10 DC-1382 Decal - Chain Danger 1.75" x 4" 1
1 DC-994 Decal - Danger Shear Point 1
12 N10090 Decal - Caution Airlock 1
13 804A074 Shield Asy - 6" Airlock 1
14 8011342-GY Airlock Mtr Adjust Plate Grey 1
15 S-9064 Bolt FIng 3/8-16 x 1-1/2 ZN GR5 28
16 S-968 Nut Flangewz 3/8-16 ZN GR5 28
17 S-8059 Bolt Carg 5/16-18 x 1 ZN GR2 4
18 S-845 Washer Flat 5/16 USS ZN YDP 4
19 S-3611 Nut Flangewz 5/16-18 ZN YDP 4
20 S-248 Washer Flat 3/8 USS ZN YDP GR2 1
21 S-8132 Bolt Hhtb 3/8-16 x 3 ZN GR2 1
22 DC-1330 Logo Decal - DMC 2-7/8 x 9 AR

804L001 Decal - Transfer 2100 AR
28 420-1507-3 Logo Decal - FFI AR
24 PT1106 Sprocket - Hub Type 1-1/4" ID 1
25 PT1107 Sprocket - Hub Type 1-3/4" ID 1
26 PT0622 Pulley - Flat 3.00 OD x 1.00 ID 1A 1
27 AS-0117 Airlock Shaft Guard Assembly 1
Motors & Drive Parts (Not Shown)

Ref # Part # Description Qty
100-1 Motor 1HP 1PH 56 TEFC 5/8 Shaft X
002-1087-2 Motor 1HP 3PH 56 TEFC 5/8 Shaft X
PT0483 V-Belt/ A31 X
PT0618 Pulley 3.25" OD x .62" ID - 1A X

PNEG-1564 6" Air Systems

37



9. PARTS

Airlock Inlet Transition Assembly

PNEG-1564 6" Air Systems




Airlock Inlet Transition Assembly

9. PARTS

Ref # Part # Description Qty
1 AS-0077 Airlock Inlet Trans - RH & LH 2
2 AS-0078 Airlock Trans - Front & Back 2
3 S-9028 Screw Smsab 1/4-14 x 1/2 HWH ZN 12
4 S-8857 Bolt Fings 1/4-20 x 1/2 ZN GR5 10
5 S-7215 Nut Flangewz 1/4-20 Zinc 10

Installation of Airlock Transition To Dryer Discharge

1. Remove the weather cover from the airlock inlet assembly.

2. Assemble (2) AS-0077 (item 1) and (2) AS-0078 together with S-9028 (Item 3) self-tapper
screws as shown in the diagram.

3. Determine what direction the airlock grain line is to run. orient the transition assembly to

correspond with the line direction. Attach the transition assembly to the airlock inlet using
S-8857 (Item 4) and s-7215(ltem 5).

4. Trim the top of the transition assembly to match the height of the dryer discharge.

PNEG-1564 6" Air Systems




40

9. PARTS
Inlet Tube Kit Parts

Ref # Part # Description Qty Qty
AS-0122 Tube Inlet Kit - 6" Alk 40 HP X
AS-0123 Tube Inlet Kit - 6" Alk 50 - 75 HP X
1 AS-0119 Airlock Sub - Asy 6" Sys Gray REF REF
8041176 Shear Bracket & Wiper Asy 1 -
? 8041177 Shear Bracket & Wiper Asy - 1
3 804A113 Gasket - 6" Airlock 1 1
804A044 Intake Spout - 6" Airlock 10" 1 -
) 804A104 Intake Spout - 6" Airlock 12" - 1
5 S-9064 Bolt FIng 3/8-16 x 1-1/2 ZN 12 12
6 S-968 Nut Flangewz 3/8-16 ZN GR5 12 12

PNEG-1564 6" Air Systems




9. PARTS

Panel Module Assembly - Digital

CONNECT LIGHT GAUGE WIRES FROM TRANSFORMER
TO "INHI" &"INLO" ON DIGITAL METER.

CONNECT HEAVY LEADS TO BROWN WIRES

FROM CURRENT TRANSFORMER.

Panel Module Assembly - Digital

Ref # Part # Description %I\f;: (';'t::(
1 8015075D-DC | Decal - Transfer Panel w/Digiamp 1 -
1 8015121D-DC | Decal - Convey Air Panel w/Digiamp - 1
2 8015076D Module Control Panel - Digi Amp 1 1
3 PT1125 Gauge- (Pressure) 2-1/2"15 PSI 1 1
4 AS-0211A Digital Amp Meter Asy w/Jumper 1 1
5 1EL2119 Wire Tie - Blk Nylon 15" Long 1 1
6 AS-0211T 5 Amp Limit Transformer - Included with as-0211A 1 1
7 3FH0525 Rivet-Pop1/8 STN Steel SSD44 BS 2 2
8 TFH-2021 Light Red Neon No Leads 125 VAC 3 3
9 1EL0826 Fuseholder-Panmnt (CSA) 30A 250V 1 1
10 1ELO754 Fuse- AGC5 250V 5 Amp 1 1
11 4FH0452 Fit-Elbow, Street (90) 1/4 NPT 1 1
12 4FH1122 Fit-Hose Barb, 1/4 x 1/4 Brass 1 1

PNEG-1564 6" Air Systems



9. PARTS
Switch Panel Assembly - Standard

@\@ oON T 1

START STOP
0 BYPASS

AR PRESSURE
LIMIT

—\ | © AUTO
oor

O MANUAL

0 AUTO
o OFF
0 MANUAL

O AUTO
O OFF
O MANUAL

LOWER

IRLOCK

UXILIARY

8015078

\ ORIENT SWITCH
MARKINGS AS SHOWN.

i 4 4

Switch Panel Assembly - Standard

Ref # Part # Qty Description
1 AS-0294 1 Switch Panel - Standard
2 8015078-DC 1 Decal - Standard Switch Panel
3 AS-0365 1 Rocker Switch - SPDT (ON-none-ON)
4 AS-0366 3 Rocker Switch - SPDT (ON-OFF-ON)
5 2EL0618 1 Pushbutton Switch - SPST (Start)
6 2EL0619 1 Pushbutton Switch - SPST (Stop)

PNEG-1564 6" Air Systems




NOTES

PNEG-1564 6" Air Systems




9. PARTS

Control Box Enclosure Parts

@ DETAIL MTG BRACKET @

PNEG-1564 6" Air Systems



9. PARTS

Control Box Enclosure parts

Ref#| Part# Std DMC | Std FFI | Std DMC | Std FFI Twin Twin FFI Description
1PHQty | 1PHQty | 3PH Qty | 3PH Qty ([ DMC Qty | Qty P

1 |AS-0260 1 1 1 1 1 1 Control Box - Sub-Asy Air Sys
Panel Module Asy w/Digiamp

2 |AS-0326D 1 - 1 - 1 - DMC

2 | AS-0326F ) 1 ) 1 ) 1 I;lgrel Module Asy w/Digiamp

3 |8015080 1 - 1 - 1 - Air Sys-Outer Door Asy DMC

3 |8015135 - 1 - 1 - 1 Air Sys-Outer Door Asy FFI

4 |DC-1893 1 1 ) ) ) ) Decal - Air Sys Schematic
1-Phase

4 |DC-1894 ) ) 1 1 ) ) Decal - Air Sys Schematic
3-Phase

4 |DC-1895 - - - - 1 1 Decal - Air Sys Schematic Twin

5 |DC-889 1 1 1 1 1 1 Decal Danger High Voltage

6 |AS-0363 1 1 1 1 - - Switch Panel Asy - Standard

6 |AS-0364 - - - - 1 1 Switch Panel Asy - Twin

7 |AS-0345 1 1 1 1 1 1 Hose-1/4ID x 22" LG

8 |5041023 2 2 2 2 2 2 Bracket- Mounting/Lg Box

9 |3FH1213 1 1 1 1 y 1 Latch-3-10 Link Lock Sprg
Load

10 |3FH1217 1 1 1 1 1 1 Latch-No.3 Link Lock Steel

1 |s-7463 6 6 6 6 6 6 Bolt, Carriage, 1/4-20 x 1 ZN
GR2

12 |3FHO0852 6 6 6 6 6 6 Washer-Nylon .688 x .28 x .031

13 |s-1430 6 6 6 6 6 6 1(4 Std W.1.Washer, GRD. 2,
Zinc

14 |s-1102 6 6 6 6 6 6 Nut, 1/4 x 20, GRD 2, Zinc
Plated

15 |AS-0209 1 1 1 1 1 1 Strain Relief - 3/4 NPT x .50-.63

Nylon

PNEG-1564 6" Air Systems

45



9. PARTS

Control Panel Parts 40-50HP - 230V - 3PH

28

© \ ] ©
@ DANGER ae® [ B Ta c
Hmavouhnj_ 0
(6o LOWE:F‘]H\;!i - ®°0 |5
o il
(4 OIS, | = |3 :
ol ] = [o[co[o] ¥]
SERcEE &
ARLOCK OOgagou:o O
9o ogrC0
@ ’ogéﬂjojoi:lol ) ) i
50 0 CJO
@ AUXILIARY Nt aggggé @
D ®
(2l TUgU
MAEE
@ © F—E U@U@U U@U@U ON O
@)+ s - o o —®
@ = © OFF
' OFF OFF ® @< 7
55 el Ao
B BRAE (AR ha—— @9
() TF (14)
S oo ®
@/ = o o 0oq] [[ood] [lood)
® o 3] . OOQ| [[OOQ|||[OOO
: 2l o i ololie) BT
AN ol
o

Transformer Wiring: Install Jumpers on H1 to H3 And H2 to H4. Wire
Incoming Power to H1 and H4. X1 is 120 Volt Output. X2 is Neutral (White).

PNEG-1564 6" Air Systems



9. PARTS

Control Panel Parts 40-50HP - 230V - 3PH

Ref # Part # Description 40Qt|;|,P SOQ::,P
1 AS-0279 Panel - Chassis 3 PH Air Sys 1 1
2 DC-889 DCL, Danger High Voltage All PF 1 1
3 1EL0912 Terminal Block 385 A 600V 3 Pole 1:6 1 1
4 S-1158 Screw TCSF #8 - 32 x 1/2 PHP ZN 17 17
5 E160-1137 Lug Ground, #TA-2 (CSA) 3 3

D01-0499 Breaker Main 175 AMP 3 Pole 240V - 1
° D01-0500 Breaker Main 150 AMP 3 Pole 240V 1 -
7 S-9402 Screw TCSF #8 - 32 x 3 PHP ZN 12 12
8 056-2275-8 Contactor 150 A 110V Coil IEC 1 1
9 S-8977 Screw TCSF #10-32 HWH ZN 3/4 4 4
10 056-2276-6 Overload Relay 90 - 150A 1 1
11 056-2072-9 Lug for 150A Contactor 3 3
12 802L004 Decal - Blower 1 1
13 2EL0368 Transformer-Current 200:5 Ratio 1 1
14 D03-0380 Breaker MBC 15A 3P 240V 2 2
15 406-2093-2 Din Rail x 5.00 Long 1 1
16 D01-0533 Terminal - Entrelec End Stop 3 3
17 D03-0489 Contactor IEC 3 Pole 13.8A 2 2
18 D03-0471 Overload Relay IEC 2.5-4.1A 1 1
19 802L005 Decal - Airlock 1 1
20 D03-0472 Overload Relay IEC 4.0-6.3A 1 1
21 802L006 Decal - Auxiliary 1 1
22 FH-1058 Fuse Block - Double .25 x 1.25 1 1
23 1EL0698 Fuse - MDL-1 250V 1 AMP 1/4 x 1-1/4 2 2
24 2EL0308 Transformer-460V - 120V .15KVA 1 1
25 801E018 High Pressure Switch Asy 1 1
26 801L003 Decal - Pressure Switch 1 1
27 7097555 Relay Base, 3PDT, Small Square 1 1
28 S-7124 Screw TCSF #8 - 32 x 1 PHP ZN 3 3
29 HF-7203 Relay 3PDT 120V Coil 1 1
30 801E047 Timer - OFF/Delay 1/2 to 60 Sec 1 1
31 1773 Terminal Block 4 Pole 2 Row 1 1
32 S-6557 Screw TCSF #8 - 32 x 3/4 PHP ZN 2 2
33 801L006 Decal - Terminal Strip 1 1

PNEG-1564 6" Air Systems

47



9. PARTS
Control Panel Parts 40-50HP 460-575V

[ o+—{(12
® T
@_ ooé%?o %
9
@_ "DDDDDD @
O, ’ oL e)
@
L &
(- UeeU] ©
@ ON
@ ON
@ oFF 1y OFF ) @
@ AP [nenem—O)
(e)
8 clc e
. 21 O
: :a:: Sl —©
: TN T®

Transformer Wiring: Connect Incoming Power to H1 & H3 for 460 Volts or
H1 to H4 for 575 Volts. X1 is 120 Volt Output. X3 is Neutral (White).

PNEG-1564 6" Air Systems



9. PARTS

Control Panel Parts 40-50HP 460-575V

40 HP 50 HP | 50 HP
Ref # Part # Description 460/575 | 460V | 575V

Qty Qty Qty
1 AS-0279 Panel - Chassis 3 PH Air Sys 1 1 1
2 DC-889 DCL, Danger High Voltage All PF 1 1 1
3 C-8018 Terminal Block 185A 3 Pole 1:4 1 1 1
4 S-1158 Screw TCSF #8 - 32 x 1/2 PHP ZN 16 16 16
5 E160-1137 Lug Ground, #TA-2 (CSA) 3 3 3
D03-0142 Breaker MBC 90A 3P 600V 1 - -
° D03-0533 Breaker MBC 100A 3P 600V - 1 1
7 S-9402 Screw TCSF #8 - 32 x 3 PHP ZN 12 12 12
8 406-2478-5 Din Rail x 14.00 Long 1 1 1
9 D01-0533 Terminal - Entrelec End Stop 5 5 5
D03-0495 Contactor IEC 3 Pole 62A 1 - -
10 D03-0497 Contactor IEC 3 Pole 80A - 1 1
D03-0483 Overload Relay IEC 42-55A 1 - 1
" D03-0483 Overload Relay IEC 54-65A - 1 -
12 802L004 Decal - Blower 1 1 1
13 2EL0368 Transformer - Current 200:5 Ratio 1 1 1
14 D03-0531 Breaker MBC 15A 3P 600V 2 2 2
15 D03-0488 Contactor IEC 3 Pole 10 A 2 2 2
16 D03-0541 Overload IEC 1.3-1.9A 1 1 1
17 802L005 Decal - Airlock 1 1 1
18 D03-0543 Overload IEC 1.8-2.7A 1 1 1
19 802L006 Decal - Auxiliary 1 1 1
20 047-1011-7 Fuse Holder 30A 6V 2P (13/32 x 1-1/2) 1 1 1
21 050-1008-7 Fuse 5 A Class CC 600V (13/32 x 1-1/2) 2 2 2
22 AS-0304 Transformer - 460/575V - 120V .15KVA 1 1 1
23 801E018 High Pressure Switch Asy 1 1 1
24 801L003 Decal- Pressure Switch 1 1 1
25 7097555 Relay Base, 3PDT, Small Square 1 1 1
26 S-7124 Screw TCSF #8 - 32 x 1 PHP ZN 3 3 3
27 HF-7203 Relay 3PDT 120V Coil 1 1 1
28 801E047 Timer - OFF/Delay 1/2 TO 60 Sec 1 1 1
29 1773 Terminal Block 4 Pole 2 Row 1 1 1
30 S-6557 Screw TCSF #8 - 32 x 3/4 PHP ZN 2 2 2
31 801L006 Decal - Terminal Strip 1 1 1

PNEG-1564 6" Air Systems



9. PARTS

Control Panel Parts 60-70HP 230V - 3PH Airlock

N
o8}

DANGER
HIGH VOLTAGE |

=y

febllolelolcololololo

(D]
(D]
(D]
(D]

0 900 ¢

o

e

[‘m:

—®
B B
i
oo — AN ®
—®
U900 (0,0:0] ©
ON
N3N [rerer——®)
@] o @
5 A0 sl &
= no

19

(9 OO

o o
(B© ()
Transformer Wiring: Install Jumpers on H1 to H3 and H2 to H4.

Wire Incoming Power to H1 and H4. Install Jumpers on X1 to X3
and X2 to X4. X1 is 120 Volt Output. X4 is Neutral (White).

PNEG-1564 6" Air Systems



9. PARTS

Control Panel Parts 60-70HP 230V - 3PH Airlock

Ref # Part # Description Qty
1 AS-0279 Panel - Chassis 3 PH Air Sys 1
2 DC-889 DCL, Danger High Voltage All PF 1
3 C-8018 Terminal Block 185A 3 Pole 1:4 1
4 S-1158 Screw TCSF #8 - 32 x 1/2 PHP ZN 15
5 E160-1137 Lug Ground, #TA-2 (CSA) 3
6 406-2119-5 Din Rail x 8.00 Long 1
7 D03-0380 Breaker MBC 15A 3P 240V 2
8 S-9402 Screw TCSF #8 - 32 x 3 PHP ZN 8
9 D03-0489 Contactor IEC 3POLE 13.8A 2
10 D03-0471 Overload Relay IEC 2.5-4.1A 1
1" D01-0533 Terminal - Entrelec End Stop 4
12 802L005 Decal - Airlock 1
13 D03-0472 Overload Relay IEC 4.0-6.3A 1
14 802L006 Decal - Auxiliary 1
15 FH-1058 Fuse Block - Double .25 x 1.25 1
16 1EL0698 Fuse - MDL-1 250V 1 AMP 1/4 x 1-1/4 2
17 056-2187-5 Transformer .25KVA PRI-460/230 1
18 801E018 High Pressure Switch Asy 1
19 801L003 Decal- Pressure Switch 1
20 7097555 Relay Base, 3PDT, Small Square 1
21 S-7124 Screw TCSF #8 - 32 x 1 PHP ZN 3
22 HF-7203 Relay 3PDT 120V Coil 1
23 801E047 Timer - OFF/Delay 1/2 to 60 Sec 1
24 1773 Terminal Block 4 Pole 2 Row 1
25 S-6557 Screw TCSF #8 - 32 x 3/4 PHP ZN 4
26 801L006 Decal - Terminal Strip 1
27 1ELO877 Term BLK 6P 30 A 300V (CSA) 1
28 804L003 Decal - Terminal Block 6 POS 1

PNEG-1564 6" Air Systems

51



9. PARTS
Control Panel Parts 60-70HP 230V - 3PH Blower

@o | | 0
@ Olo|l® [0 olo @
alal| | [o[ok ®
[e]
O\@[ED 0 o
O
N

ol e]

o

® 6 0 O

ON

®

DANGER
HIGH VOLTACE
A
@) O

SCIRCo ®

o[ ©]
(0]

PNEG-1564 6" Air Systems




9. PARTS
Control Panel Parts 60-70HP 230V - 3PH Blower

Ref # Part # Description Qty
1 AS-0284 Panel - Chassis 60/75 HP 230V - 3 Air Sys 1
2 D01-0475 Breaker Main 300 AMP 3 Pole 240V 1
3 S-7644 Screw TCSF #10 - 24 x 1-1/2 HWH ZN 4
4 E160-1137 Lug Ground, #TA-2 (CSA) 2
5 S-1158 Screw TCSF #8 - 32 x 1/2 PHP ZN 6
6 056-2092-7 Contactor 265A 230V - 3P IEC 110V Coil 1
7 2FHO0542 Screw TCSF 1/4-20 x 1/2 HWHS ZNC 4
8 056-2071-1 Lug for 265A & 330A IEC Contactor 6
9 056-2244-4 Relay - O/L 132-220A ADJ IEC 1
10 AS-0372 Z Bracket - O/L Relay 60 & 75HP 1
1 2EL0368 Transformer - Current 200:5 Ratio 1
12 802L004 Decal - Blower 1
13 1ELO877 Term BLK 6P 30A 300V (CSA) 1
14 S-6557 Screw TCSF #8 - 32 x 3/4 PHP ZN 2
15 804L003 Decal - Terminal Block 6 Pos 1
16 DC-889 DCL, Danger High Voltage All PF 1

PNEG-1564 6" Air Systems



9. PARTS
Control Panel Parts 60-75HP 460-575V

(—fm=) T
@ o o O
11
s Cor ®
o 5
@ 0O00o0ad @
° 00oooo e
(®)
@ O 0 O @
ﬁ‘ g (13)
= f— (19)
(Grpo—== UeUa] ©
@ ON ON —
.
@ OFF OFE \ = B @
@) N*N°AIN OO [~ oo~
(19
' o | |2 e ool BT@
® ®| o © O _@

B0 O @O0 © O
Transformer Wiring: Connect Incoming Power to H1 & H3 for 460 Volts
or H1 to H4 for 575 Volts. X1 is 120 Volt Output. X3 is Neutral (White).

PNEG-1564 6" Air Systems



9. PARTS

Control Panel Parts 60-75HP 460-575V

60HP | 75HP | 60 HP | 75 HP
Ref # Part # Description 460V 460V 575V 575V

Qty Qty Qty Qty
1 AS-0279 Panel - Chassis 3 PH Air Sys 1 1 1 1
2 DC-889 DCL, Danger High Voltage All PF 1 1 1 1
3 1EL0912 Terminal Block 385A 6V 3 Pole 1:6 1 1 1 1
4 S-1158 Screw TCSF #8 - 32 x 1/2 PHP ZN 18 18 18 18
5 E160-1137 Lug Ground, #TA-2 (CSA) 3 3 3 3
D03-0419 Breaker MBC 125A 3P 600V 1 - 1 -
° AS-0295 Breaker MBC 150A 3P 600V - 1 - 1
7 S-9402 Screw TCSF #8 - 32 x 3 PHP ZN 12 12 12 12
8 406-2478-5 Din Rail x 14.00 Long 1 1 1 1
9 D01-0533 Terminal - Entrelec End Stop 5 5 5 5
D03-0497 Contactor IEC 3 Pole 82A 1 - 1 -
10 D03-0498 Contactor IEC 3 Pole 96A - 1 - 1
D03-0484 Overload Relay IEC 54-65A - - 1 -
1 D03-0485 Overload Relay IEC 64-82A 1 - - 1
D03-0486 Overload Relay IEC 78-97A - 1 - -
12 802L004 Decal - Blower 1 1 1 1
13 2EL0368 Transformer-Current 200:5 Ratio 1 1 1 1
14 D03-0531 Breaker MBC 15A 3P 600V 2 2 2 2
15 D03-0488 Contactor IEC 3 Pole 10 A 2 2 2 2
16 D03-0541 Overload IEC 1.3-1.9A 1 1 1 1
17 802L005 Decal - Airlock 1 1 1 1
18 D03-0543 Overload IEC 1.8-2.7A 1 1 1 1
19 802L006 Decal - Auxiliary 1 1 1 1
20 047-1011-7 Fuse Holder 30A 6V 2P (13/32 x 1-1/2) 1 1 1 1
21 050-1008-7 Fuse 5A Class CC 600V (13/32 x 1-1/2) 2 2 2 2
22 | AS-0304 Transformer - 460/575V - 120V .15KVA 1 1 1 1
23 801E018 High Pressure Switch Asy 1 1 1 1
24 801L003 Decal - Pressure Switch 1 1 1 1
25 7097555 Relay Base, 3PDT, Small Square 1 1 1 1
26 S-7124 Screw TCSF #8-32 x 1 PHP ZN 3 3 3 3
27 HF-7203 Relay 3PDT 120V Coil 1 1 1 1
28 801E047 Timer - OFF/Delay 1/2 TO 60 Sec 1 1 1 1
29 1773 Terminal Block 4 Pole 2 Row 1 1 1 1
30 S-6557 Screw TCSF #8 - 32 x 3/4 PHP ZN 2 2 2 2
31 801L006 Decal - Terminal Strip 1 1 1 1

PNEG-1564 6" Air Systems



10. TROUBLE SHOOTING

Problem

Solution

1. System Plugs Up

1. Check belt tension on air blower and tighten if loose.

2. Check air filter and clean out. Locate in a place where there is less dust.
3. Check tubing system for any obstructions.

4. Reduce feed-in rate.

5. Air pressure switch setting may be too low.

6. Outlet gate valve too far open.

2. Excessive Grain Damage

1. May be overfeeding airlock, causing vanes to shear off grain. Reduce
feed rate.

2. Air velocity may be excessive. Slow air blower by changing pulleys or
by opening gate valve.

3. Damage can occur if system is running at less than full capacity.
Increase feed rate.

4. Rubber hose used to change grain direction, or used for extended
lengths.

5. Airlock shear protector installed wrong.

3. Airlock Stops or is Noisy

1. A foreign object may have become lodged in the airlock vanes.
2. Check belt tension.
3. Check gearbox drive.

4. The rotor vanes may be rubbing on the ends of the airlock. Check
clearance at both ends of rotor and center in housing by loosening the
set screws in the bearings on both ends of the rotor shaft and moving
rotor. Tighten set screws after repositioning.

5. The rotor vanes may have become rusted to the airlock housing. The
airlock can be broken loose by using a pipe wrench on the exposed
rotor shaft.

A CAUTION A

The worm drive gearbox cannot be driven in reverse and can be
damaged. Remove the airlock drive chain before attempting to turn
the airlock by hand.

6. “U” cup packings on rotor too tight. (Contact factory)

56

PNEG-1564 6" Air Systems



10. TROUBLE SHOOTING

Problem

Solution

4. Unit will not start, “ready light” is not
ON.

. Check AC power supply.
. Check control box fuses.
. Thermal overload tripped (overload indicator is on).

. Air pressure limit switch may be misadjusted (less than 5 PSI). If

. Be sure “start” switch is pushed.

pressure switch is not reset, turn pressure adjustment clockwise until
switch resets.

5. Unit will not start, the “ready light” is
ON.

. Blower, airlock and auxiliary switches must be in either “Auto” or

. The automatic control not wired correctly or not working. (Requires a

Manual” to operate.

closed contact across TB1 and TB2 to auto start).

6. Blower Motor Trips Thermal
Overload

. Check current draw using Amp meter. The motor should not be pulling

. Check overload Amp Settings.
. Check for loose connections and/or too small gauge wire.
. Wrong voltage (either high or low).

. Too much load due to obstructions, bad bearings or dry gears.

more current than the name plate specifies. Reduce feed rate if
excessive.

7. No Control Voltage

. Control Fuse inside the control box is down.
. Check main power for proper voltage.

. Check Transformer Fuses.

PNEG-1564 6" Air Systems




11. COUPLINGS

How to Handle Handling Couplings

1. Couplings are shipped ready-to-install... do not disassemble. To prevent gasket from
slipping out of proper position, always grasp coupling as shown in Figure 11A. This will save
time by maintaining proper position of gasket and sleeve in relation to shell and flange.

Installing Couplings

1. Confirm pipe O.D. size you intend joining. Each compression coupling has been factory
inspected for proper O.D. size before shipment.

2. Be sure outside surface or pipe is dry, and free of dirt, grease or external burrs. (Burrs &
jagged pipe ends can cut gasket; dirt & grease can cause coupling slippage.)

3. Grasp coupling as shown in Figure 11A to keep gasket and sleeve (and gasket protector
when used) in separate quadrants, as shown in Figure 11A. Be sure gasket teeth mesh and
do not overlap.

4. Slide coupling over one pipe past end, then butt pipe ends (a small gap 1/16 maximum at
butt joint will not reduce coupling performance). Slide coupling back until coupling and
gasket protector are centered over joint. Use care when sliding coupling into place...avoid
wrinkling of gasket or gasket protector.

5. The gasket protector provides a bleed path for static electricity.

6. Partially tighten bolts evenly as follows:

1/2 bolt size - 45 ft. Ibs. torque
5/8 bolt size - 65 ft. Ibs. torque
3/4 bolt size - 95 ft. Ibs. torque

(Where SAE GR 5 5/8 bolts are specified tighten to 95 ft. Ibs. For couplings with aluminum
shell and inner sleeve do not exceed 40 ft. Ibs.)

7. When properly and evenly tightened to the recommended torque the coupling installation
is complete. The top edges of the flanges will touch and flanges appear as a vee when
viewed from the end, as shown in Figure 11A. DO NOT attempt tightening bolts to flatten
flange faces together, as this exceeds recommended limits.

Top of Sleeve
Sleeve ‘
Flange
Location g —‘ Location

Gasket
Location

Grasp as
shown.

Figure 11A

PNEG-1564 6" Air Systems



12. WARRANTY

Warranty

THE GSI GROUP, INC. (GSI) WARRANTS ALL PRODUCTS WHICH IT MANUFACTURES TO
BE FREE OF DEFECTS IN MATERIAL AND WORKMANSHIP UNDER NORMAL USAGE AND
CONDITIONS FOR A PERIOD OF 12 MONTHS AFTER RETAIL SALE TO THE ORIGINAL
END USER. THE PURCHASER’S SOLE REMEDY AND GSI'S ONLY OBLIGATION SHALL BE
TO REPAIR OR REPLACE, AT GSI'S OPTION AND EXPENSE, PRODUCTS THAT, IN GSI'S
SOLE JUDGMENT, CONTAIN A MATERIAL DEFECT DUE TO MATERIALS OR
WORKMANSHIP. ALL DELIVERY AND SHIPMENT CHARGES TO AND FROM GSI'S
FACTORY WILL BE PURCHASER’S RESPONSIBILITY. EXPENSES INCURRED BY OR ON
BEHALF OF THE PURCHASER WITHOUT PRIOR WRITTEN AUTHORIZATION FROM AN
AUTHORIZED EMPLOYEE OF GSI SHALL BE THE SOLE RESPONSIBILITY OF THE
PURCHASER.

EXCEPT FOR THE LIMITED WARRANTY EXPRESSED ABOVE, GSI MAKES NO FURTHER
WARRANTY OF ANY KIND, EXPRESS OR IMPLIED, INCLUDING, WITHOUT LIMITATION,
WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE OR
USE IN CONNECTION WITH (I) PRODUCT MANUFACTURED OR SOLD BY GSI OR (I) ANY
ADVICE, INSTRUCTION, RECOMMENDATION OR SUGGESTION PROVIDED BY AN
AGENT, REPRESENTATIVE OR EMPLOYEE OF GSI REGARDING OR RELATED TO THE
CONFIGURATION, INSTALLATION, LAYOUT, SUITABILITY FOR A PARTICULAR
PURPOSE, OR DESIGN OF SUCH PRODUCTS.

GSI SHALL NOT BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL OR
CONSEQUENTIAL DAMAGES, INCLUDING, WITHOUT LIMITATION, LOSS OF
ANTICIPATED PROFITS OR BENEFITS. PURCHASER'’S SOLE AND EXCLUSIVE REMEDY
IS AS SET FORTH IN THE LIMITED WARRANTY EXPRESSED ABOVE, WHICH SHALL NOT
EXCEED THE AMOUNT PAID FOR THE PRODUCT PURCHASED. THIS WARRANTY IS NOT
TRANSFERABLE AND APPLIES ONLY TO THE ORIGINAL PURCHASER. GSI SHALL HAVE
NO OBLIGATION OR RESPONSIBILITY FOR ANY REPRESENTATIONS OR WARRANTIES
MADE BY OR ON BEHALF OF ANY DEALER, AGENT OR DISTRIBUTOR OF GSI.

GSI ASSUMES NO RESPONSIBILITY FOR CLAIMS RESULTING FROM ERECTION
DEFECTS OR UNAUTHORIZED MODIFICATIONS TO PRODUCTS WHICH IT
MANUFACTURED. MODIFICATIONS TO PRODUCTS NOT SPECIFICALLY DELINEATED IN
THE MANUAL ACCOMPANYING THE EQUIPMENT AT INITIAL SALE WILL NULLIFY THE
PRODUCT WARRANTY THAT MIGHT HAVE BEEN OTHERWISE AVAILABLE.

THE FOREGOING WARRANTY SHALL NOT EXTEND TO PRODUCTS OR PARTS WHICH
HAVE BEEN DAMAGED BY NEGLIGENT USE, MISUSE, ALTERATION OR ACCIDENT. THIS
WARRANTY EXTENDS SOLELY TO ONLY PRODUCTS MANUFACTURED BY GSI. THIS
WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL OTHER WARRANTIES EXPRESS OR
IMPLIED. GSI RESERVES THE RIGHT TO MAKE DESIGN OR SPECIFICATION CHANGES
AT ANY TIME.

PRIOR TO INSTALLATION, PURCHASER HAS THE RESPONSIBILITY TO COMPLY WITH

ALL FEDERAL, STATE AND LOCAL CODES WHICH MAY APPLY TO THE LOCATION AND
INSTALLATION OF PRODUCTS MANUFACTURED OR SOLD BY GSI.

PHLEGAL: #1832020 v1 (139LG01!.DOC) (revised December 2005)

PNEG-1564 6" Air Systems



This equipment shall be installed in accordance with
the current installation codes and applicable
regulations which should be carefully followed in all
cases. Authorities having jurisdiction should be
consulted before installations are made.

GSI1I GROUP

®

GSI Group, Inc.

1004 E. lllinois St.
Assumption, IL 62510-0020
Phone: 1-217-226-4421
Fax: 1-217-226-4420
Internet: http://www.grainsystems.com

Copyright © 2007 by the GSI Group
Printed in the USA




	Contents
	1. Safety
	2. Decals
	3. Maintenance
	4. Air System
	5. Thermal Unit Chart
	6. Wiring Diagrams
	7. Operation and Management
	8. Hook-Up Diagrams
	9. Parts
	10. Trouble Shooting
	11. Couplings
	12. Warranty


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


